

DUCTIL STEEL SA
 Aleea Industriilor, nr.1 , 120224, Buzau, Romania
 in reorganizare judiciara/in judicial reorganisation/
 en redressement

Reg..Com.J 10/216/99,
 Cod unic de inregistrare 11845183, atribut fiscal RO



CERTIFICATE OF QUALITY					
SR EN 10204 3.1					
No. 204870-2					
CUSTOMER:	LAVINCOM MOLDOVA				
ORDER No.	11043				
DESCRIPTION OF THE GOODS:	PANELS FOR FENCING SR EN 10223-7; SR EN 10244-2; Clasa-D				
MARKS / MARKING :	GALVANIZED WIRE FENCES Size : No. pcs.: 50 Date:				
	P3AZ	P3AZ	P3AZ	P3AZ	P3AZ
QUALITY	SAE1006	SAE1006	SAE1006	SAE1006	SAE1006
DIAMETER, Ø, mm	3,30X3,30	3,30X3,30	3,30X3,30	3,30X3,30	3,30X3,30
Tolerances of diameter, mm	- ± 0,060	± 0,060	± 0,060	± 0,060	± 0,060
Tolerances of length, mm	± 10	10	10	10	10
MESH, mmxmm	60X64X185	60X64X185	60X64X185	60X64X185	60X64X185
SIZE OF PANEL, mmxmm	2510X1560	2510X1560	2510X1560	2510X1560	2510X1560
GEOMETRICAL CHARACTERISTICS - acc. DIN 488/4 -TYPE BSt 500 M	-	-	-	-	-
GOODS VAN / CAR	CPX-482 / Y-552-CQ				
DELIVERY NOTE / DATE	204870 / 15-01-2020				
CAST / HEAT / CHARGE No.	631	633	332	335	434
QUANTITY / WEIGHT , Kg	Cf.dl.204870	Cf.dl.20870	Cf.dl.204870	Cf.dl.20870	Cf.dl.204870
NO. OF BUNDLE / PALLETE / BOX	5/250	1/50	4/200	1/50	1/50
MECHANICAL PROPERTIES					
Tensile Strength, N/mm ²	667-714	678-725	690-725	655-714	655-714
Yield point , N/mm ²	-	-	-	-	-
Elongation, % A5	-	-	-	-	-
Bending test / angle of bending	-	-	-	-	-
Pf med, N	3150	3075	3250	3150	3075
Coating zinc, g/m ²	63,2-65,6	63,2-65,6	65,6-68,4	65,6-68,4	65,6-68,2
CHEMICAL ANALYSIS					
C %	0,06	0,06	0,07	0,07	0,06
S %	0,018	0,018	0,027	0,027	0,017
P %	0,007	0,007	0,014	0,014	0,015
CU%	0,28	0,28	0,28	0,28	0,29
Mn %	0,34	0,34	0,33	0,33	0,34
Date: 15.01.2019	QUALITY CONTROL DEPARTMENT				
	OLTEANU TITI				

